
Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  TELESCOPIC HANDLERS (LOADALL)  \  532H LE 00771057-01038155 
9802/7870  \  P ENGINE 1004-4T LOW EMISSION  \  P06 FUEL SYSTEM 

  9802/7870 P6-6-2 FILTER FUEL SEDIMENT 

Item Part # Change No Description Usage Code QTY

1 32/919700  Filter sediment  1

2 :32/905801  Head filter  1

3 :32/919701  Nut cap  1

页码，1/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=0514e9b...



4 :32/904714  O Ring  1

5 :32/904713  Screw bleed, 5mm  1

6 :32/904714  O Ring  1

7 :32/914210  Plug  2

8 :32/914211  Washer  1

9 :32/904708  Seal  1

10 :32/914202  Filter swirl cone  1

11 :32/904707  Washer locking  1

12 :32/914203  Strainer gauze  1

13 :32/914204  O Ring  1

14 :32/919702  Washer  1

15 :32/914206  Spring  1

16 :32/904709  Bowl assembly  1

17 :32/908401  Plug drain  1

18 :32/914208  Seal  1

页码，2/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=0514e9b...



Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  TELESCOPIC HANDLERS (LOADALL)  \  532H LE 00771057-01038155 
9802/7870  \  P ENGINE 1004-4T LOW EMISSION  \  P06 FUEL SYSTEM 

  9802/7870 P6-7-1 FILTER, FUEL 

 

页码，1/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=5261bdd...



Item Part # Change No Description Usage Code QTY

1 32/912000  Filter assembly, fuel  1

2 :32/912003  Head fuel filter  1

3 :32/912001  Element fuel filter canister type  1

4 ::32/912006  Ring retaining  1

5 ::32/912004  Seal  1

6 ::32/912005  Seal  1

7 ::32/912002  Plug drain  1

8 ::32/400506  Washer  1

9 02/200152  Bracket Mounting  1

10 02/291037  Bolt  2

11 02/291059  Nut  2

12 826/00901  Screw  2

页码，2/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=5261bdd...



Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  TELESCOPIC HANDLERS (LOADALL)  \  532H LE 00771057-01038155 
9802/7870  \  P ENGINE 1004-4T LOW EMISSION  \  P06 FUEL SYSTEM 

  9802/7870 P6-8-1 PUMP, FUEL LIFT 

Item Part # Change No Description Usage Code QTY

1 17/401800 Superseded Pump fuel lift  1

1 17/913600  Pump fuel lift 
For Service Parts, See frame P6-8-2  1

页码，1/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=f5ae596...



2 ****  None serviced part 
Body - Upper assembly  1

2A ::17/400405  Filter screen  1

3 ****  None serviced part 
Body - Lower assembly  1

4 :17/400410  Spring  1

5 02/201189  Gasket  1

6 02/291032  Bolt M8 x 20mm  4

7 02/100172  Plate keep  2

8 17/401801  Kit-repair  1

页码，2/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=f5ae596...



Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  TELESCOPIC HANDLERS (LOADALL)  \  532H LE 00771057-01038155 
9802/7870  \  P ENGINE 1004-4T LOW EMISSION  \  P06 FUEL SYSTEM 

  9802/7870 P6-8-2 PUMP, FUEL LIFT 

Item Part # Change No Description Usage Code QTY

1 17/913600  Pump fuel lift  1

2 ****  None serviced part 
Body - Upper assembly  1

页码，1/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=4f28712...



3 :17/913601  Kit-filter adapter  1

4 ****  None serviced part  1

5 ****  None serviced part  1

6 02/201189  Gasket  1

7 02/291032  Bolt M8 x 20mm  4

页码，2/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=4f28712...



Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  TELESCOPIC HANDLERS (LOADALL)  \  532H LE 00771057-01038155 
9802/7870  \  P ENGINE 1004-4T LOW EMISSION  \  P07 AUXILIARY EQUIPMENT 

  9802/7870 P7-1-1 TURBOCHARGER AK BUILD 

 

页码，1/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=2de60fc...



Item Part # Change No Description Usage Code QTY

1 02/201940  Turbocharger  1

2 :02/201871  Housing compressor  1

3 :02/201872  Housing centre assembly  1

4 :02/201873  Housing centre assembly  1

5 :02/201874  Kit-sundry parts  1

6 :02/201875  Actuator waste gate  1

7 :02/201876  Kit-actuator waste gate  1

8 02/201684  Gasket turbo to manifold  1

页码，2/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=2de60fc...



Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  TELESCOPIC HANDLERS (LOADALL)  \  532H LE 00771057-01038155 
9802/7870  \  P ENGINE 1004-4T LOW EMISSION  \  P07 AUXILIARY EQUIPMENT 

  9802/7870 P7-2-1 TURBOCHARGER PIPEWORK & 
MOUNTING AK BUILD 

Item Part # Change No Description Usage Code QTY

1 ****  'See Remark' 
Oil feed adapter, See frame P5-4-1  1

页码，1/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=b0eeef7...



2 02/201856  Pipe turbo-oil feed  1

3 :02/200285  Clip  1

4 :02/291246  Nut  1

5 :816/60089  Olive 5/16"  1

6 :02/291246  Nut  1

7 :816/60089  Olive 5/16"  1

8 02/201691  Adapter  1

9 02/291225  Washer  1

10 02/201016  Adapter union  1

11 02/291016  Screw  1

12 02/291101  Washer  1

13 02/201692  Connector turbo oil drain  1

14 02/201694  Gasket  1

15 02/291092  Bolt  2

16 02/201857  Hose turbo-oil drain  1

17 2201/0005  Clip Worm Drive 14/27mm  2

18 02/201693  Connector turbo oil drain  1

19 02/200475  Gasket  1

20 02/291032  Bolt M8 x 20mm  2

21 02/201858  Elbow turbo exhaust  1

22 02/201038  Adapter sleeve  1

23 02/291170  Stud  3

24 02/291116  Nut manifold M8  3

25 02/201689  Bracket  1

26 02/291017  Screw  1

27 826/00900  Screw  2

28 826/00900  Screw  3

页码，2/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=b0eeef7...



Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  TELESCOPIC HANDLERS (LOADALL)  \  532H LE 00771057-01038155 
9802/7870  \  P ENGINE 1004-4T LOW EMISSION  \  P07 AUXILIARY EQUIPMENT 

  9802/7870 P7-3-1 PUMP, VACUUM & INSTALLATION 

 

页码，1/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=283b764...



Item Part # Change No Description Usage Code QTY

1 ****  
'See Remark' 
Pump, see frame N7-4-1  1

2 813/00351  Gasket  1

3 1391/3407  Capscrew M10 x 25mm  2

4 816/15123  Adapter restricting  1

5 ****  'See Remark' 
DELETED, NO LONGER FITTED OR REQUIRED  1

6 1406/0011  Washer Bonded (1/4")  1

7 649/21700  Hose  1

8 816/15143  Adapter 
Nat/Aspirated Build only  1

8 816/15122  Adapter 
Turbocharged Builds only  1

9 1403/0001  Washer Aluminium  1

页码，2/2(W)w

2016/9/20http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=283b764...



Thank you so much for reading. 

Please click the “Buy Now!” 

button below to download the 

complete manual. 

 

 
 

After you pay. 

You can download the most 

perfect and complete manual in 

the world immediately. 

Our support email: 

ebooklibonline@outlook.com 

https://www.ebooklibonline.com/downloads/jcb-532h-le-telescopic-handlers-loadall-parts-catalogue-manual-instant-download-serial-number-00771057-01038155/



